‘E:]E’ SYSTEME DE LEVAGE ST PNEUM. (OPTION) 02.03.02.03
550005734 LIFTING SYSTEM ST PNEUM (OPTION)
ID.N°: F00181366T | Date: 05/02
SERIALN °: 1/3
r— A
e
| 4B |
I
I é I
I e I
I — Jd
T Ell Bl
| = 77 I'6 5 4 |
I g | \ |
| @16 | 9 |
- e |
____________________ -
C

66 13 70 17 15

I " ] / 00
R

14 19




’E:]E’ SYSTEME DE LEVAGE ST PNEUM. (OPTION) 02.03.02.03
550005734 LIFTING SYSTEM ST PNEUM (OPTION)
ID.N°: F00181366T | Date: 05/02
SERIALN °: 2/3
Pos|Qté | Référence Description
—| 1 | Fo0181380 | SYSTEME LEVAGE ST G PNEU R LIFTING SYSTEM ST PNEUM., LEFT
—| 1 | Fo0181381 | SYSTEME LEVAGE ST D PNEU R LIFTING SYSTEM ST PNEUM., RIGHT
—| 1 | F00181440 | KIT MTGE. LEVAGE ST/REM 2538 KIT, PNEUM. LOCKING ST
1| 2 | A07011102 | VERIN DOUBLE-EF D55/110C305 CYLINDER 02.07.05.10
2| 2 | FO0153683 | POTEAU LEVAGE ST2000 PE POST, LIFTING
3| 2 | F00242400 | TUBE TELESCOPIQUE LEVAGE ST PR TUBE, TELESCOPIC
4| 2 | F00162587 | AXE ARTICULAT D35X44,4PR AXLE, HINGE
5| 2 | F00162588 | BAGUE AXE D44/35X21 BUSHING, AXLE
6| 2 | A03110116 | CIRCLIPS EXT D35X1,5 RETAINING RING
7| 8 | F00161597 | PASTILLE LATERAL D50/20X15 WASHER, LATERAL
8| 2 | F00237321 | PATIN SUP 13X40X80 PAD, UPPER
9| 1 | FOO113762 | SE COULISSE REM G PE SLIDE S/ASSY., LEFT
10| 1 | F00113764 | SE COULISSE REM D PE SLIDE S/ASSY., RIGHT
11| 2 | F00161294 | CHARIOT GUIDAGE USINE PR SLIDING BLOCK
12| 4 | F00106697 | RONDELLE FROTTEMEN D100/80X6 WASHER
13| 2 | F00217582 | COUVERCLE GUIDAGE PR COVER, GUIDING
14| 2 | A07100417 | JOINT RACLEUR GASKET, SCRAPER
15| 2 | F00175863 | PISTON VERROU PR PISTON, LOCKING
16| 2 | A07100608 | SEGMENT PORTEUR D35/30X9,7 RING, CARRYING
17| 2 | A09080234 | RESSORT COMPRESSI D4,5X45 SPRING, BINDING
18| 2 | A07100504 | JOINT PISTON TIGE D48/60X6 GASKET
19| 2 | A03900052 | VIS HC PLAT M6-6 8.8 ZB SCREW, HC
20| 4 | A07100723 | JOINT ETANCHEIT SYNT. D40/30 GASKET, TIGHTNESS
21| 2 | F00246741 | PATIN GLISSIERE SUP. PAD, GUIDING
22| 2 | A03110104 | CIRCLIPS EXT D60 AC.RESS RETAINING RING
23| 1 | F00181388 | BRACON LEVAGE ST G PE LIFTING ARM, LEFT
24| 1 | FO0181389 | BRACON LEVAGE ST D PE LIFTING ARM, RIGHT
25| 2 | F00107123 | ENTRETOIS POTEAU D70/60X49 SPACER, POST
26| 4 | F00006848 | BAGUE PALIER ERT.D98/75/70X18 BUSHING, BEARING
27| 4 | F00006849 | DOUILLE AXE D70/60X32 PR BUSHING




’E:]E’ SYSTEME DE LEVAGE ST PNEUM. (OPTION) 02.03.02.03
550005734 LIFTING SYSTEM ST PNEUM (OPTION)

ID.N°: F00181366T | Date: 05/02
SERIALN °: 3/3
Pos|Qté | Référence Description

28| 2 | A03081104 | ECROU H FR OV M22UX1,5 CL10 NUT, H

29| 2 | A03011115 | VIS H M22X1,50-50 10.9 SCREW, H

30| 2 | F00107098 | RONDELLE FROTTEMEN D160X5 WASHER, FRICTION

31| 4 | F00107078 | BAGUE FROTTEMEN 2,36/40X447 BUSHING, FRICTION

32| 2 | F00155783 | BAGUE FROTTEMEN D85/80X40 BUSHING, FRICTION

35| 1 | FO0169330 | GUIDE COULISSE G PR SLIDE GUIDE, LEFT

36| 1 | FO0169331 | GUIDE COULISSED PR SLIDE GUIDE, RIGHT

37| 14 | A03081103 | ECROU H FR OV M12U CL10 ZN NUT, H

38| 14 | A03040509 | VIS FHC90 M12-70 10.9 ZB SCREW, FHC

39| 14 | FO0113487 | DOUILLE ENTRETOIS D30X26 BUSHING, SPACER

40| 4 | F00139551 | AXE CENTREUR D50X78 AXLE, CENTERING

41| 2 | F00141665 | AXE ARTICULAT D50X220 AXLE, HINGE

42| 2 | F00142943 | ARRET AXE 10X40X110 STOP, AXLE

43| 2 | A03040401 | VIS FHC90 M10-20 10.9 ZB SCREW, FHC

44| 12 | A09030503 | GRAISSEUR ARTICULAT M8X125 GREASER

45| 12 | A09070601 | CHAPEAU PROTECTIO GRAISS.ROUGE CAP, GREASER PROTECTION, RED
46| 4 | A09070317 | BOUCHON FERMETURE TO.D60,2X2,2 CAP, CLOSING

47| 2 | A09071021 | BOUCHON FERMETURE D20,5 CAP, CLOSING

48| 2 | A09030766 | BAGUE AUTO LUBR D70/75X40 BUSHING, SELF-LUB,

50| 1 | FOO181438 | TUBE LIAISON D108X6,3X2482 PR TUBE, LINKING

66| 2 | A07100612 | SEGMENT GUIDAGE RING, GUIDING

68| 2 | A03100646 | GOUPILLE E 8X70-ST PIN, E

69| 2 | F00212962 | RONDELLE ENTRETOIS D80/60,5X4 WASHER, SPACER

70| 2 | A07100264 | JOINT TORIQUE D88X3 “O"-RING

71| 2 | A09070658 | CAPUCHON PROTECTIO D108X8 PROTECTIVE CAP

74| 2 | F00246740 | PATIN GLISSIERE INF. PAD, GUIDING

75| 4 | F00246742 | TOLE BRIDE PATIN PR CLAMP, PAD

76| 8 | A03070403 | RONDELLE W 8 XC70T ZN WASHER W8

77| 8 | A03030221 | VIS CHC M8-30 INOX SCREW, CHC

78| 2 | F00143750 | CALE POTEAU 58/ 49 CHOCK, POST

79| 2 | F00162381 | CALE INTERMEDIAIRE CHOCK, INTERMEDIATE




